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30 6310 ANTENNA (2) x
30 9319 UNIVERSAL SET OF PLASTIC SHIMS x
30 9400 BODY CLIP (8) x
33 3451 ALU ANTI-ROLL BAR BALL JOINT 5.8 MM - SWISS 7075 T6 - HARD COATED (2) o

35 1121 XT8 ALU CHASSIS - LONG - HARDCOATED SWISS 7075 T6 (3MM) x
35 1150 CHASSIS SIDE GUARDS L+R x
35 1200 FRONT & REAR BUMPER - V2 x
35 1308 XT8 BODY POSTS - V2 x
35 1310 FOAM WASHER FOR BODY POSTS (4) x
35 1340 GRAPHITE UPPER PLATE - V2 x
35 1345 ALU UPPER PLATE 7075 T6 (4MM) o
35 2000 DIFF BULKHEAD BLOCK SET FRONT x
35 2001 DIFF BULKHEAD BLOCK SET REAR x
35 2080 FRONT TORQUE ROD SET o
35 2086 ALU FRONT BRACE 7075 T6 (5MM) o
35 2089 COMPOSITE FRONT BRACE - V2 x
35 2097 XT8 GRAPHITE FRONT SHOCK TOWER - CNC MACHINED 3.5MM x
35 2098 XT8 ALU FRONT SHOCK TOWER - CNC MACHINED SWISS 7075 T6 (4MM) o
35 2118 XT8 FRONT LOWER SUSPENSION ARM RIGHT x
35 2128 XT8 FRONT LOWER SUSPENSION ARM LEFT x
35 2150 FRONT UPPER ARM BALL JOINT (2) x
35 2170 STEEL ECCENTRIC BUSHING 0°  (2) o
35 2171 STEEL ECCENTRIC BUSHING 1°  (2) o
35 2174 STEEL ECCENTRIC BUSHING 1° - V2 (2) o
35 2179 COMPOSITE BUSHING & BALL MOUNT SET (2+2) x
35 2180 BALL MOUNT (2) o
35 2210 C-HUB RIGHT x
35 2220 C-HUB LEFT x
35 2250 STEERING BLOCK RIGHT - V2 (HAND MODIFIED) x
35 2255 ALU STEERING BLOCK RIGHT o
35 2260 STEERING BLOCK LEFT - V2 (HAND MODIFIED) x
35 2265 ALU STEERING BLOCK LEFT o
35 2290 COMPOSITE BUSHING FOR ALU STEERING BLOCK (4) o
35 2297 STEEL STEERING BUSHING - LONG (2+2) x
35 2300 ALU SUSPENSION HOLDERS I.S.S. - SET o
35 2301 EUROS‘05 TQ FRONT SUSPENSION - SET o
35 2309 COMPOSITE LOWER SUSP. HOLDERS SET x
35 2310 ALU FRONT LOWER SUSP. HOLDER - FRONT - 7075 T6 (5MM) o
35 2311 ALU TQ FRONT LOWER SUSP. HOLDER - FRONT - 7075 T6 (7MM) o
35 2318 STEEL SUSP. HOLDER - FRONT - LASER CUT x
35 2320 ALU FRONT LOWER SUSP. HOLDER - REAR - 7075 T6 (5MM) o
35 2380 CASTER CLIPS (2) x
35 2422 FRONT ANTI-ROLL BAR 2.2MM o
35 2424 FRONT ANTI-ROLL BAR 2.4MM x
35 2426 FRONT ANTI-ROLL BAR 2.6MM o
35 2428 FRONT ANTI-ROLL BAR 2.8MM o
35 2430 FRONT ANTI-ROLL BAR 3.0MM o
35 2432 FRONT ANTI-ROLL BAR 3.2MM o
35 2460 PIVOT BALL 5.8 (10) x
35 2470 BALL JOINT 5.8 (8) x
35 2500 SERVO SAVER COMPLETE SET - V2 x
35 2510 COMPOSITE SERVO SAVER x
35 2570 ALU STEERING PLATE 7075 T6 (3MM) o
35 2574 XT8 GRAPHITE STEERING PLATE x
35 2575 STEERING PLATE BUSHING (2) x
35 2610 ADJ. TURNBUCKLE M3 L/R 45 MM  - SPRING STEEL (2) x
35 2618 XT8 ADJ. TURNBUCKLE M4 L/R 86 MM - HUDY SPRING STEEL™ (2) x
35 2620 ADJ. TURNBUCKLE M5 L/R 35 MM  - SPRING STEEL (2) x
35 2628 XT8 ADJ. TURNBUCKLE M5 L/R 75 MM  - SPRING STEEL (2) x
35 2638 XT8 ADJ. TURNBUCKLE M5 L/R 91 MM - HUDY SPRING STEEL™ (2) x
35 2650 BALL STUD 5.8MM (4) x
35 2651 BALL STUD 5.8MM WITH BACKSTOP - V2 (2) x
35 2662 STEERING BALL JOINT 5.8MM FOR M4 (2) x
35 2663 RELIEF STEERING BALL JOINT 5.8MM FOR M4 (2) x
35 2670 SERVO BALL JOINT  5.8MM (4) x
35 3085 ALU REAR BRACE 7075 T6 (5MM) o
35 3089 COMPOSITE REAR BRACE - V2 x
35 3097 XT8 GRAPHITE REAR SHOCK TOWER - CNC MACHINED 3.5MM x
35 3098 XT8 ALU REAR SHOCK TOWER - CNC MACHINED SWISS 7075 T6 (4MM) o
35 3118 XT8 REAR LOWER SUSPENSION ARM x
35 3130 REAR UPPER INNER CAMBER LINK BALL JOINT (2) x
35 3151 RELIEF REAR UPPER OUTER CAMBER LINK BALL JOINT (2) x
35 3160 MOUNTING BALL 6.8 (4) x
35 3161 ALU MOUNTING BALL 6.8 - SWISS 7075 T6 - HARD COATED (4) o
35 3170 PIVOT BALL 6.8 (4) x
35 3171 ALU PIVOT BALL 6.8 - SWISS 7075 T6 - HARD COATED (4) o
35 3180 ECCENTRIC BUSHING FOR ALU REAR HUB CARRIER (SET) o
35 3301 EUROS‘05 TQ REAR SUSPENSION - SET o
35 3310 ALU REAR LOWER SUSP. HOLDER 0°-2° - FRONT - 7075 T6 (5MM) o
35 3312 ALU TQ REAR LOWER SUSP. HOLDER 2°-4° ANTI-SQUAT - FRONT - 7075 T6 (7MM) o
35 3320 ALU REAR LOWER SUSP. HOLDER 0°-2°- REAR - 7075 T6 (5MM) o
35 3322 ALU REAR LOWER SUSP. HOLDER 2°-4°- REAR - 7075 T6 (5MM) o
35 3323 ALU TQ REAR LOWER SUSP. HOLDER - REAR - 7075 T6 (5MM) o
35 3350 REAR HUB CARRIER RIGHT x
35 3355 ADJUSTABLE ALU REAR HUB CARRIER RIGHT o
35 3360 REAR HUB CARRIER LEFT x
35 3365 ADJUSTABLE ALU REAR HUB CARRIER LEFT o

35 3369 MUD SCRAPER - GRAPHITE - SET o
35 3424 REAR ANTI-ROLL BAR 2.4MM o
35 3426 REAR ANTI-ROLL BAR 2.6MM o
35 3428 REAR ANTI-ROLL BAR 2.8MM x
35 3430 REAR ANTI-ROLL BAR 3.0MM o
35 3432 REAR ANTI-ROLL BAR 3.2 MM o
35 3510 REAR WING x
35 3515 REAR WING - BLACK o
35 3516 REAR WING - ORANGE o
35 3518 REAR WING - PINK  o
35 3519 REAR WING - YELLOW o
35 3520 REAR WING POSTS x
35 3530 COMPOSITE ADJ. SHIM FOR REAR WING PLATE (2) x
35 3550 ALU REAR WING MOUNT BRACE (2) o
35 3559 COMPOSITE REAR WING MOUNT BRACE (2) x
35 3561 ALU REAR WING SHIM (2) o
35 3565 COMPOSITE REAR WING SHIM - BLACK (2) x
35 4011 CENTER DIFF MOUNTING PLATE SET - HIGHER x
35 4015 ALU CENTER DIFF MOUNTING PLATE SET (2) o
35 4040 BRAKE CAM POST & ROD (2+2) x
35 4054 XT8 GRAPHITE CENTER DIFF MOUNTING PLATE x
35 4055 ALU CENTER DIFF MOUNTING PLATE 7075 T6 (3MM) o
35 4059 COMPOSITE CENTER DIFF MOUNTING PLATE o
35 4080 COMPOSITE BUSHING FOR DIFF MOUNTING PLATE (2) x
35 4110 VENTILATED BRAKE DISK - LASER CUT - PRECISION-GROUND x
35 4120 STEEL BRAKE PAD - LASER CUT (4) x
35 4121 STEEL BRAKE PAD - LASER CUT - HARDENED (4) o
35 4130 BRAKE PAD FERODO (4) x
35 5020 DIFFERENTIAL CASE x
35 5030 STEEL DIFF BEVEL & SATELLITE GEARS (2+4) x
35 5041 FRONT DIFF LARGE BEVEL GEAR 41T o
35 5043 FRONT/REAR DIFF LARGE BEVEL GEAR 43T x
35 5048 CENTER DIFF SPUR GEAR 48T x
35 5049 CENTER DIFF SPUR GEAR 47T o
35 5050 CENTER DIFF SPUR GEAR 46T o
35 5060 FRONT/REAR DIFF OUTDRIVE ADAPTER (2) - HUDY SPRING STEEL™ x
35 5061 FRONT DIFF OUTDRIVE ADAPTER - LONG (2) x
35 5070 CENTER DIFF OUTDRIVE ADAPTER (2) - HUDY STEEL x
35 5080 DIFF PIN (2) x
35 5090 DIFF GASKET (4) x
35 5101 XRAY XT8 ACTIVE DIFF™ o
35 5108 XT8 BEVEL DRIVE GEAR 10T x
35 5120 ACTIVE DIFF CASE o
35 5125 ACTIVE DIFF SEGMENT 90° (2) o
35 5127 ACTIVE DIFF SEGMENT 120° (2) o
35 5130 ACTIVE DIFF STEEL BEVEL & SATELLITE GEARS (2+4) o
35 5141 ACTIVE DIFF LARGE BEVEL GEAR 41T o
35 5143 ACTIVE DIFF LARGE BEVEL GEAR 43T o
35 5160 ACTIVE DIFF OUTDRIVE ADAPTER (2)  - HUDY SPRING STEEL™ o
35 5180 ACTIVE DIFF PIN (2) o
35 5189 ACTIVE DIFF PIN 2x12 (2) o
35 5195 ACTIVE DIFF BEVEL GEAR COLLAR (2) o
35 5208 XT8 CVD UNIVERSAL DRIVE SHAFT F/R - SET - HUDY SPRING STEEL™ o
35 5218 CVD DRIVE AXLE - LIGHTWEIGHT - HUDY SPRING STEEL™ x
35 5219 CVD DRIVE AXLE - HUDY SPRING STEEL™ o
35 5239 CVD DRIVE SHAFT COUPLING x
35 5250 ALU WHEEL AXLE - HARD COATED (2) o
35 5251 ALU WHEEL AXLE OFFSET „+1MM“ - HARD COATED (2) o
35 5252 ALU WHEEL AXLE OFFSET „+2MM“ - HARD COATED (2) o
35 5255 ALU WHEEL AXLE OFFSET „+5MM“ - HARD COATED (2) - LIGHTWEIGHT o
35 5260 WHEEL NUT - HARD COATED (2) o
35 5265 WHEEL NUT WITH COVER - HARD COATED (2) o
35 5280 XT8 UNIVERSAL CVD DRIVE SHAFT - HUDY SPRING STEEL™ o
35 5281 XT8 UNIVERSAL CVD DRIVE SHAFT - LIGHTWEIGHT - HUDY SPRING STEEL™ x
35 5418 CENTRAL CVD SHAFT UNIVERSAL JOINT - LIGHTWEIGHT - HUDY SPRING STEEL™ x
35 5419 CENTRAL CVD SHAFT UNIVERSAL JOINT - HUDY SPRING STEEL™ o
35 5481 XT8 CVD UNIVERSAL CENTRAL DRIVE SHAFT FRONT - HUDY SPRING STEEL™ x
35 5681 XT8 CVD UNIVERSAL CENTRAL DRIVE SHAFT REAR - HUDY SPRING STEEL™ x
35 6000 RADIO CASE SET x
35 6050 BATTERY CABLE WITH SWITCH o
35 6110 GRAPHITE RADIO PLATE - V2 x
35 6120 STEERING SERVO MOUNT - SET x
35 6200 BRAKE/THROTTLE ARMS & STEERING SERVO ARMS - SET x
35 6400 BRAKE/THROTTLE SYSTEM - SET x
35 6510 CLOSED BALL JOINT 3.9 (4) x
35 6600 TRANSPONDER MOUNT x
35 7210 LOWER INNER PIVOT PIN F/R (2) o
35 7211 LOWER INNER PIVOT PIN WITH GROOVE F/R (2) x
35 7212 LOWER INNER PIVOT PIN F+R EUROS‘05 TQ (2) o
35 7230 FRONT LOWER OUTER PIVOT PIN (2) x
35 7330 REAR LOWER OUTER PIVOT PIN (2) x
35 8014 XB808 COMPOSITE SHOCK PARTS x
35 8015 XB808 COMPOSITE SET OF SHIMS FOR SHOCKS 1 & 2.5 MM x
35 8016 COMPOSITE SHOCK BALL JOINT FOR SHOCK BOOT (2) x
35 8038 XB808 COMPOSITE SHOCK 6-HOLE PISTON SET x
35 8040 HARDENED SHOCK SHIMS (4) x
35 8041 XB808 STEEL SHOCK BUSHING (2) x
35 8042 XB808 COMPOSITE SHOCK BUSHING & SHIM (2+2) x

35 8045 SHOCK PIVOT BALL WITH HEX (2) x
35 8046 ALU SHOCK PIVOT BALL WITH HEX - SWISS 7075 T6 - HARD COATED (2) o
35 8052 XB808 ALU SHOCK CAP NUT - HARD COATED (2) x
35 8072 XB808 FOLDING SHOCK BOOT (4) x
35 8082 XB808 SHOCK RUBBER MEMBRANE (4) x
35 8109 XT8 FRONT BIG BORE SHOCK ABSORBERS COMPLETE SET (2) x
35 8141 XB808 ALU SHOCK BODY NUT FOR SHOCK BOOT (2) x
35 8150 XB808 ALU SHOCK BODY ADJ. NUT (2) x
35 8182 XRAY XB808 FRONT SPRING SET C = 0.65 - WHITE (2) o
35 8183 XRAY XB808 FRONT SPRING SET C = 0.70 - GREY (2) o
35 8184 XRAY XB808 FRONT SPRING SET C = 0.75 - SILVER (2) o
35 8185 XRAY XB808 FRONT SPRING SET C = 0.80 - GREY-BLUE (2) o
35 8186 XRAY XB808 FRONT SPRING SET C = 0.86 - BLUE (2) x
35 8187 XRAY XB808 FRONT SPRING SET C = 0.92 - VIOLET (2) o
35 8188 XRAY XB808 FRONT SPRING SET C = 0.98 - PURPLE (2) o
35 8209 XT8 REAR BIG BORE SHOCK ABSORBERS COMPLETE SET (2) x
35 8222 XB808 ALU REAR SHOCK BODY - HARD COATED (2) x
35 8229 XT8 ALU REAR BIG BORE SHOCK BODY - HARD COATED (2) x
35 8261 XB808 REAR SHOCK SHAFT (2) x
35 8269 XT8 REAR BIG BORE SHOCK SHAFT (2) x
35 8282 XRAY XB808 REAR SPRING SET C = 0.47 - WHITE (2) o
35 8283 XRAY XB808 REAR SPRING SET C = 0.50 - GREY (2) o
35 8284 XRAY XB808 REAR SPRING SET C = 0.53 - SILVER (2) o
35 8285 XRAY XB808 REAR SPRING SET C = 0.57 - GREY-BLUE (2) o
35 8286 XRAY XB808 REAR SPRING SET C = 0.61 - BLUE (2) x
35 8287 XRAY XB808 REAR SPRING SET C = 0.65 - VIOLET (2) o
35 8288 XRAY XB808 REAR SPRING SET C = 0.70 - PURPLE (2) o
35 8513 CLUTCH BELL 13T x
35 8514 CLUTCH BELL 14T o
35 8515 CLUTCH BELL 15T o
35 8531 FLYWHEEL o
35 8540 FLYWHEEL COLLAR x
35 8550 FLYWHEEL NUT - HUDY SPRING STEEL™ x
35 8561 ALU CLUTCH SHOES - LIGHT 1.71g - CNC MACHINED (3) x
35 8582 CLUTCH SPRINGS 1.1MM (3) o
35 8583 CLUTCH SPRINGS - SOFT (3) o
35 8584 CLUTCH SPRINGS - MEDIUM (3) o
35 8585 CLUTCH SPRINGS - HARD (3) x
35 8586 CLUTCH SPRINGS - EXTRA HARD (3) o
35 8603 FUEL TANK 150CC - SET - V3 x
35 8680 FUEL TANK HOLDERS (2) x
35 8685 FUEL TANK MOUNTING GROMMET (4) x
35 8711 XB808 ALU ENGINE MOUNT - CNC MACHINED (L+R) x
35 8714 XB808 ALU ONE-PIECE ENGINE MOUNT - SWISS 7075 T6 - HARD COATED o
35 8715 SHIM FOR ENGINE MOUNT (4) o
35 8718 XB808 ALU STAND FOR ENGINE MOUNT - NOVAROSSI, RB, MAX, JP, SIRIO, GRP - HARD COATED o
35 8719 XB808 ALU STAND FOR ENGINE MOUNT - PICCO, MEGA, ORION, LRP, OS - HARD COATED o
35 8722 EXHAUST WIRE MOUNT SET - LONG x
35 8800 AIR FILTER SET x
35 8801 AIR FILTER SET - LOW PROFILE o
35 8810 AIR FILTER ELBOW x
35 8811 AIR FILTER ELBOW - LOW PROFILE o
35 8820 AIR FILTER BODY & CAP x
35 8821 AIR FILTER BODY & CAP - LOW PROFILE o
35 8840 AIR FILTER FOAM & OIL x
35 8841 AIR FILTER FOAM & OIL - LOW PROFILE o
35 8900 ALU FUEL FILTER SET o
35 8901 COMPOSITE FUEL FILTER SET x
35 8930 FUEL FILTER MOUNT & TUBING HOLDERS x
35 8950 SILICONE TUBING 1M (2.4 x 5.5MM) x
35 8951 SILICONE TUBING 1M (2.4 x 5.5MM) FLUORESCENT YELLOW o
35 9000 BALL-BEARING SET - RUBBER COVERED FOR XB8 (24) x
35 9050 CLUTCH BELL BALL-BEARING MR105ZZ 5x10x4 (2) x
35 9100 MOUNTING HARDWARE PACKAGE FOR XB8 - SET OF 155 PCS x
35 9400 BODY CLIP (10) x
35 9210 XRAY PREMIUM SILICONE OIL 100 cSt o
35 9215 XRAY PREMIUM SILICONE OIL 150 cSt o
35 9220 XRAY PREMIUM SILICONE OIL 200 cSt o
35 9225 XRAY PREMIUM SILICONE OIL 250 cSt o
35 9230 XRAY PREMIUM SILICONE OIL 300 cSt o
35 9235 XRAY PREMIUM SILICONE OIL 350 cSt o
35 9240 XRAY PREMIUM SILICONE OIL 400 cSt o
35 9245 XRAY PREMIUM SILICONE OIL 450 cSt o
35 9250 XRAY PREMIUM SILICONE OIL 500 cSt o
35 9255 XRAY PREMIUM SILICONE OIL 550 cSt o
35 9260 XRAY PREMIUM SILICONE OIL 600 cSt x
35 9270 XRAY PREMIUM SILICONE OIL 700 cSt o
35 9280 XRAY PREMIUM SILICONE OIL 800 cSt o
35 9290 XRAY PREMIUM SILICONE OIL 900 cSt o
35 9301 XRAY PREMIUM SILICONE OIL 1000 cSt o
35 9302 XRAY PREMIUM SILICONE OIL 2000 cSt o
35 9303 XRAY PREMIUM SILICONE OIL 3000 cSt o
35 9305 XRAY PREMIUM SILICONE OIL 5000 cSt o
35 9306 XRAY PREMIUM SILICONE OIL 6000 cSt o
35 9307 XRAY PREMIUM SILICONE OIL 7000 cSt x
35 9308 XRAY PREMIUM SILICONE OIL 8000 cSt o
35 9310 XRAY PREMIUM SILICONE OIL 10 000 cSt x
35 9315 XRAY PREMIUM SILICONE OIL 15 000 cSt x

35 9320 XRAY PREMIUM SILICONE OIL 20 000 cSt o
35 9330 XRAY PREMIUM SILICONE OIL 30 000 cSt o
35 9340 XRAY PREMIUM SILICONE OIL 40 000 cSt o
35 9350 XRAY PREMIUM SILICONE OIL 50 000 cSt o
35 9360 XRAY PREMIUM SILICONE OIL 60 000 cSt o
35 9380 XRAY PREMIUM SILICONE OIL 80 000 cSt o
35 9392 XRAY PREMIUM SILICONE OIL 100 000 cSt o
35 9394 XRAY PREMIUM SILICONE OIL 150 000 cSt o
35 9396 XRAY PREMIUM SILICONE OIL 200 000 cSt o
35 9398 XRAY PREMIUM SILICONE OIL 300 000 cSt o
35 9720 XRAY BODY FOR 1/8 TRUGGY x
35 9830 TRUGGY WHEELS AERODISK - WHITE (4) x
35 9836 TRUGGY WHEELS AERODISK - ORANGE (4) o
35 9838 TRUGGY WHEELS AERODISK - PINK (4) o
35 9839 TRUGGY WHEELS AERODISK - YELLOW (4) o
35 9930 XRAY TRUGGY PIN TIRE - THRAX + FOAM INSERTS (2) o
39 7346 XRAY XT8 STICKER FOR BODY - WHITE x
39 7351 XRAY XT8 WHEEL STICKERS - DIE-CUT - ORANGE o
39 7352 XRAY XT8 WHEEL STICKERS - DIE-CUT - BLUE o
39 7353 XRAY XT8 WHEEL STICKERS - DIE-CUT - GREEN o
39 7354 XRAY XT8 WHEEL STICKERS - DIE-CUT - PINK o

38 9135 CONNECTING CABLE  RECEIVER/BATT. PACK o

90 1303 HEX SCREW SB M3x3  (10) x
90 1304 HEX SCREW SB M3x4  (10) x
90 1305 HEX SCREW SB M3x5  (10) x
90 1312 HEX SCREW SB M3x12  (10) x
90 1404 HEX SCREW SB M4x4  (10) x
90 1405 HEX SCREW SB M4x5  (10) x
90 1408 HEX SCREW SB M4x8  (10) x
90 1504 HEX SCREW SB M5x4  (10) x
90 2305 HEX SCREW  SH M3x5  (10) x
90 2308 HEX SCREW SH M3x8  (10) x
90 2310 HEX SCREW SH M3x10  (10) x
90 2312 HEX SCREW SH M3x12  (10) x
90 2316 HEX SCREW SH M3x16  (10) x
90 2318 HEX SCREW SH M3x18  (10) x
90 2319 HEX SCREW SH M3x18 - LEFT THREAD  (10) o
90 2322 HEX SCREW SH M3x22  (10) x
90 2330 HEX SCREW SH M3x30  (10) x
90 2412 HEX SCREW SH M4x12  (10) x
90 2416 HEX SCREW  SH M4x16  (10) x
90 3308 HEX SCREW SFH M3x8  (10) x
90 3310 HEX SCREW SFH M3x10  (10) x
90 3312 HEX SCREW SFH M3x12  (10) x
90 3314 HEX SCREW SFH M3x14  (10) x
90 3410 HEX SCREW SFH M4x10  (10) x
90 3412 HEX SCREW SFH M4x12  (10) x
90 5314 SCREW PHILLIPS 3.0x14  (10) x
90 7206 SCREW PHILLIPS 2x6  (10) x
90 8312 HEX SCREW SOCKET HEAD CAP M3x12  (10) x
90 9369 SCREW PHILLIPS SS 3.5x19  (10) o
90 9372 SCREW PHILLIPS SS 3.5x22  (10) x
90 9395 SCREW PHILLIPS SS 3.5x45  (10) x
91 1410 HEX SCREW FLANGED SH M4x10  (10) x
94 0610 HIGH-SPEED BALL-BEARING 6x10x3 RUBBER SEALED  (2) x
94 0816 HIGH-SPEED BALL-BEARING 8x16x5 RUBBER SEALED  (2) x
96 0025 NUT M2.5  (10) x
96 0030 NUT M3  (10) x
96 1022 WASHER S 2.2  (10) x
96 1025 WASHER S 2.5  (10) x
96 1032 WASHER S 3.2  (10) x
96 2050 WASHER S 5x10x1.0  (10) x
96 2080 WASHER S 8x10x0.1  (10) x
96 2081 WASHER S 8x10x0.2  (10) x
96 4030 WASHER S 3.5x12x0.2  (10) x
96 4060 WASHER S 6x18x0.2  (10) x
96 4073 WASHER S 7x10x0.2  (10) x
96 4074 WASHER S 7x10x0.3  (10) x
96 4075 WASHER S 7x10x0.5  (10) x
96 5032 E-CLIP 3.2  (10) x
96 8070 G-CLIP 7  (10) x
97 0090 O-RING 9x1.8  (10) x
97 0121 O-RING 12.1x1.6  (10) x
97 1035 SILICONE O-RING 3.5x2  (10) x
97 1060 SILICONE O-RING 6x1.5  (10) x
97 1160 SILICONE O-RING 16x3  (10) x
98 0212 PIN 2x11.6  (10) x
98 0264 PIN 2.5x14  (10) x
98 0317 PIN 3x17  (10) x
98 1266 PIN 2.5x16  (10) x

X = STANDARD INCLUDED                    O = OPTION PART


